

MASTITIS

Instructions for treatment of Mastitis

Treat all cases as early as possible	
Day 1	-15ml of Duphapen + Strep
	- 3ml – 4ml of Dexadreson
	- 2ml of Oxytocin –S
All by intramuscular injection	
Day 2	- 15ml of Duphapen + Strep
Day 3	- 15 ml of Duphapen + Strep
Response should be good and rapid. Please contact the Practice if not the case.	
In severe cases, Day 1 treatment can be repeated 12 hours later or on Day 2.	
The course of treatment can be extended to 5 days. If infection has improved but is still present, antibiotic treatment should continue.	
If Duphapen is not effective other antibiotics can be used.	
eg: Duphamox (dose 12 – 15ml per day) Baytril (dose 13ml per day) Trivettrin (dose 15ml per day) and others.	